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Test Conducted: As the client’s requirements
Detached Force Test
Number of Tested Sample: 1 Piece
Test Method:
1. Place a piece of flat glass on the lest platform;
2. Atftach the bath safety grip handle to the flat glass;
3. Apply an outward force to the handle to detach the handle from the glass;
4, Record the force when the handle is detached. *
Test Result: The force was 100 Ibs when the sample was detached.

Note: Photo appendix is included.
***End of Report***
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The following sample(s) was / were submitted and identified on behalf of the client as:
Sample Description : BATH SAFTY GRIP HANDLE

Style / Item No.

Supplier

Manufacturer

Country of Origin : CHINA

Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date : Nov 15, 2006

Test Performing Date : Nov 15, 2006 to Nov 24, 2006

Test Result(s) : For further details, please refer to the following pége(s)

Signed for and on behalf of
SGS-CSTC Co. ALtd.

/%rj&m

Engineer
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